AUSSIE SPARES DIAGRAM & PARTS LIST

A ussie pump‘mssu GMP PUMPS: B3KQ-A wiTH ATEX MoOTOR

CAT EA9E, 2138

5857 H007 62‘11

L‘FJ

( / / ’ / il
R A A iy
S R
7710 7709 F299 5188 6296 i Y
509001

NuPr?wrkEer Description Qty Retail price e
5020 T.E.SCREW M 10x35 4 S2
5142  GRUB SCREW M 8x10 2 $2
5564 MOTOR ADF kW 2,2 three phase (2138) 1 $1,272
5574  PUMP CASING B3KQ-A 1 $949
5813  SUPPORT B 2615/5 1 $349
5857 VALVE BODY B3KQ-A 1 $197
6170  ELAST. WASHER 10x17x2 4 S2
6209 CONICALTAP 1/4" GAS 1 S6
6261 OEB SCREW M 10x20 4 $2
7103  CAP NUT M 8x1,5 in brass 1 S5
7709  COUNTERFACE S 5645 Viton/Allumina 1 $101
7710  MECH.SEAL 16-32-13 carbon/viton 1 $61
7942  ZINC NUT M 10x1,5 4 S2
F156  INOX KEY B 4x4x16 (AISI 316) 1 S6
F299 EXTENSION SHAFT MEC90 AISI 316 with key 1 $452
F425  3-BLADE IMPELLER B3KQ-A MEC 90 with key 1 $155
F937  MOTOR ADF kW 2,2 single phase (EASE) 1 $2,400
HO07  CHECK VALVE B3KQ-A in viton 1 $241
H547  VITON GASKET sp.1 1 $87
L800  WASHER D.8x24x2 1 $2
P962  CYLIND.PLUG 1/2"G 1 $12
P963  WASHER D.21x27x1,5 1 $3

Australian Pump Industries Pty Ltd | 7 Gladstone Road, Castle Hill NSW 2154 | P: 02 8865 3500 | F: 02 9894 4240 | www.aussiepumps.com.au

All prices include GST GMP/OCT 14/1



